. _
| m/502530/] ™
FORWARD PEDESTAL SEAT XIT 15025300

IBETT S MOIHELAING BEPANTRENT
Installation Instructions

; ! ' 5 2 - 121760 Chmer
@ Use 62267300 wedge as a template: locate it o W

! Boston Whaler, Inc.
7 - om the boat's centerline with its top edge

]
"= Flush .with. that of the bulkhead as shown.
Oritl the (4) 3/8" holes through the bulk- - FLro5¢00

Rocklond, Masy. 02370

head. - 74 /¥ PeaLE | GATE [ BRAwN Y]
a¢ 2202/ £ pol P =i kv

Mount the 12267200 chalr mount with 62257300 wedge
and 12272000 back-up plate to bulkhead with

@ ; e # v
{4) 5/16 x 5% bolts, flat washers and Yock- ! i H2035200 ©
nuts provided as shown. /212 8%co : E f 3 Yo Elat warhas

() Fasten the 12128500 swivel to 12119700 chair Sesugd i b (.
with (4) % x 1* bolts, and lock washers ] ¢ J
provided. 82035200 % Flatuesnes + — 820/0400

Hount the chair with swivel, to chair mount SLO7CUO 4 Lackuerker e docknut
with {4} % x 14 bolts, flatwashers, large 81004400, A 21" Lot -
flatwashers, flatwashers and locknuts @
provided. : > 2

@ Install. fmdestﬂ downstap bolt and % B b B2o /250
lockwashér in proper hole as shown =

in sketch to prevent tube from hitting

\. i ;f& r":'-‘""':-ﬂa'a:r
deck. - o :

L—«'/ZZF:’.mo
Boce- o Lhre

12267500 : g

£1287300 U Flatwsther(larye)

Mo Z g
' 1, SLo382es My Flatiagles
“\ E2/50Fco /4 Locknuf
PARTS LIST T e .
fart.2. Description ? r__.___’}-,.\\
12119700 Chai t &2207300 o
air
12128900 Swivel : Wedge T
12267200 )

Qty.
1
. 1
deaa Ch:ir Hount 1
Wedge 1 ? 2z
12272000 Back-up Plate 1 Sz2e7¢00 Yer18x 5} Bort
82010400 Locknut 5/16-18 4
82010500 Flatwasher, 5/16 4
82035200 Flatwasher, 1/4 12
82066400 Bolt, 1/4-20 x }* 4
82076200 Lockwasher, 1/4 §
82105400 Bolt, 1/4-20 x 1% 4
82150900 Lockaut 1/4-20 4
82267400 Bott, 5/16-18 x Sk 4
82267800 Flatwasher, k 1.0, 4
x 7/8 0.0,

15025301 Instruction dwg. 1



